
 

 

Emerging Technologies 

Market Assessment of Water & 
Wastewater Treatment Load 
Management Strategies in California 
DR17.07  
 
 

 
 

Prepared by: 
Emerging Markets and Technologies Program 
Customer Service  
Southern California Edison 
 
[May 2020] 



Market Assessment of Water & Wastewater Treatment Load Management Strategies in CA DR17.07 

Southern California Edison Page 2 
Emerging Markets and Technologies Program May 2020 
 

Acknowledgements 

Southern California Edison’s Emerging Products (EP) group is responsible for this 
project. It was developed as part of Southern California Edison’s Emerging 
Technologies Program under internal project number DR17.07. David Rivers and 
[...]
as flow to the treatment facility may be 
reduced or curtailed for a period, all the 
stored flow will require treatment at a 
higher rate when service is resumed due to 
the elongated period of conveyance which 
could increase septicity.  

HEADWORKS 

SYSTEM FUNCTION 
Most treatment facilities have structures and systems in the headworks to provide 
for removal of debris that may damage or reduce capacity of downstream treatment 
systems. This may include influent pumping of raw wastewater, and typically 
automated as well as manual screening with rag removal and compaction, grit 
removal, washing and conveyance.  

OPPORTUNITY 
With many of these systems, except perhaps influent pumping, their operation can 
be curtailed, or frequency of operation delayed to support a DR event. However, 
coordination with collection system pumping and storage, as described in the 
previous section, is required to account for the delay of raw influent flow to the 
headworks system. 
 

PRIMARY CLARIFIERS & SLUDGE PUMPING 

SYSTEM FUNCTION 
The function of primary clarifiers is to allow physical separation of floatable and 
settleable material from the main flow of sewage. This process is present in most 
larger treatment plants, usually 2 MGD or larger. In most facilities with primary 
clarifiers, there are redundant physical infrastructure to accommodate future flow 
and elevated flow during wet periods and winter months. During dry, warm months, 
these excess clarifiers may be taken out of service. 



Market Assessment of Water & Wastewater Treatment Load Management Strategies in CA DR17.07 

 

Southern California Edison Page 52 
Emerging Markets and Technologies Program May 2020 
 

OPPORTUNITY 
Strategies have been practiced for many years to enhance the removal efficiency of 
primary clarifiers using chemical coagulation, commonly referred to as Chemically 
Enhanced Primary Sedimentation (CEPS). The use of chemicals increases the weight 
and settling velocity of particles to improve the removal of energy-consuming 
particulates. This practice allows increased hydraulic loading to the clarifiers, 
sometimes by as much 
as 50%, allowing 
additional units to be 
removed from service. As 
such, these tanks may be 
available for short-term 
storage of flow during a 
DR event. Duration of 
storage is dependent 
upon the size and 
number of available 
tanks, as well as the 
relative sewage flow rate 
at the time of the DR 
event. This storage may augment storage in other locations, both upstream and 
downstream of the primary clarifiers. Further, storage of primary flow can be coupled 
with reduced pumping and aeration in the subsequent secondary and tertiary 
treatment processes. 
 
Additionally, pumping of primary sludge is not a time critical process in most 
facilities. In a DR event, primary sludge pumps could be turned off for extended 
periods of time without significant impacts on the treatment process. This would also 
allow any related sludge thickening and feed systems between the primary clarifiers 
and digestion units to be curtailed. 

COAGULATION AND SEDIMENTATION 

SYSTEM FUNCTION 
The function of coagulation/sedimentation processes in both water processing and 
water reclamation systems is to remove particulates and colloidal material prior to 
filtration. This meets Public Health requirements and improves both the downstream 
filtration process and assurance of proper disinfection of the product water. 

OPPORTUNITY 
Two general considerations for energy management would be to over-produce water 
ahead of a DR event, and then reduce the use of coagulation and sedimentation 
process energy during the DR event. This requires multiple decisions and 
management strategies that affect both the facility and end users. First, to over-
produce water, the discharge storage needs to be coordinated with user and 
reservoir storage capacity. Over-production is limited where output storage capacity 
is limited, as there is not enough space to store water ahead of a DR event. Where it 
can be used, reservoirs need to be managed to maximize the use of over-produced 
water. This must be coordinated with and by the water distribution group or entity. 
During a DR event, the coagulation/sedimentation system can be idled or reduced. 
The distribution group would need to coordinate the use rate to prevent a water 
outage as reservoirs are drawn down. This requires close monitoring of remote 



Market Assessment of Water & Wastewater Treatment Load Management Strategies in CA DR17.07 

 

Southern California Edison Page 53 
Emerging Markets and Technologies Program May 2020 
 

systems and would likely require advanced notification and management of end-user 
consumption, such as in an emergency reduction in water usage. 
 
Cessation of the coagulation/sedimentation function can be a simple SCADA control 
action that turns off large energy-consuming mixers and flocculation systems, as well 
as sludge pumping and recirculation. This is relatively simple, but again requires 
coordination with end users as the water supply production is curtailed during the DR 
period, and then reservoirs are subsequently refilled.  
 
Where coagulation/sedimentation must continue for whatever reason, alternative 
means of flocculation can be considered, such as use of large-bubble mixing and 
removal of electro-mechanical mixers. A DR event can be accommodated by 
oversized storage of a sufficient amount of compressed air to span the duration of 
the DR event without activating the compressor for the air handling unit. 

EQUALIZATION AND STORAGE  

SYSTEM FUNCTION 
Flow equalization is the process in water/wastewater treatment is used to mitigate 
changes in flow rate through a portion of a system by providing storage during 
periods of excess quantity, and to supply during periods of low flow or demand. In 
many treatment systems, it is useful to implement flow equalization upstream of the 
plant, as the treatment processes downstream work more efficiently with steady 
throughput. In treating wastewater, the diurnal flow patterns may vary dramatically 
throughout the day, so it is convenient to equalize the flow before feeding it to the 
subsequent treatment processes. 

OPPORTUNITY 
Equalization strategies usually include “freeboard” guidelines to provide a safety 
margin to prevent overflow, which can be up to 25% of the design capacity, or more 
at some facilities. With advanced coordination and planning, EQ basins can be 
emptied ahead of a DR event to provide extended storage capacity. Again, as with 
other storage opportunities, the DR strategy must include consideration of flow and 
loading constraints on downstream systems once the DR event is concluded. This 
may limit resiliency for multi-day (i.e. PSPS) or repetitious DR events. 
 
Use of EQ basins during DR events will also allow reduction and possible shut-down 
of downstream aeration and pumping systems, which are typically the largest 
energy-demanding units in a treatment plant. This energy demand must be managed 
after the DR event to avoid excessive demand surges and cost. This may be further 
constrained or sensitive, depending upon the specific tariff rate for the facility.  

SLUDGE DIGESTION (ANAEROBIC AND AEROBIC) 

SYSTEM FUNCTION  
Most wastewater treatment facilities include some form of bio-solids digestion. The 
function of these processes is to stabilize the biomass into a non-putrescible state 
and reduce the solids mass prior to disposal. There are two basic forms of digestion: 
aerobic and anaerobic. 
 



Market Assessment of Water & Wastewater Treatment Load Management Strategies in CA DR17.07 

 

Southern California Edison Page 54 
Emerging Markets and Technologies Program May 2020 
 

Aerobic digestion is common to treatment systems smaller than 4 MGD, and usually 
designed without primary sedimentation. Air is used to oxidize the accumulated bio-
solids, which is a highly energy-intensive process. Anaerobic digestion is a series of 
biological processes in which microorganisms break down biodegradable material in 
the absence of oxygen. This process does not utilize air but requires energy-intensive 
pumping and mixing systems. The function of the anaerobic digester is intrinsically 
tied to inlet pumping and mixing efficiency.  

OPPORTUNITY 
In most aerobic digestion facilities, the blowers or aeration mixers can be shut off for 
extended periods of time, usually up to 4 hours or more, without incurring significant 
consequences, such as odors or process upsets. This provides an excellent 
opportunity for DR participation. Anaerobic digestion process interruption of inlet 
pumping and internal mixing can upset the digester functionality; however this does 
not completely restrict or prevent such curtailment in a DR event, especially for short 
duration events. 
 
Additionally, digesters, whether aerobic or anaerobic, provide an opportunity for 
storage of solids and curtailment of sludge dewatering systems. Sludge dewatering 
equipment is ubiquitous in wastewater treatment facilities due to the high-water 
content of sewage sludge. An activated sludge wastewater treatment facility typically 
uses 7% of its total energy for solids dewatering. This is especially important in 
facilities that utilize high-energy dewatering systems, such as centrifuges. So, while 
anaerobic digesters may not reduce internal energy during DR events, they can 
provide interim storage to support shut down of a dewatering system. 



Market Assessment of Water & Wastewater Treatment Load Management Strategies in CA DR17.07 

 

Southern California Edison Page 55 
Emerging Markets and Technologies Program May 2020 
 

ACTIVATED SLUDGE AND BIOLOGICAL NUTRIENT REMOVAL 

SYSTEM FUNCTION 
Activated Sludge (AS) is a biological treatment process for municipal and industrial 
wastewater developed around 1912-1914. This can involve a wide variety of design, 
however, in principle, all AS consist of 3 major components: an aeration tank serving 
as the bioreactor, a settling tank or a clarifier for separation of the activated sludge 
solids and the treated wastewater and return activated sludge (RAS) equipment to 
transfer settled AS from the clarifier to the influent of the aeration tank. Atmospheric 
air or in rare cases pure oxygen is introduced to a mixture of primary treated or 
screened sewage combined with microorganisms to develop a biological floc, known 
as mixed liquor. 
 
This is a suspended growth (meaning 
mixed in a fluid) biological treatment 
system used to stabilize and remove 
organic and nitrogenous compounds 
from wastewater. There are many 
forms and variations of the activated 
sludge process. However, in general, 
it is usually the most energy intensive 
system in a treatment facility. For 
over a hundred years, the basic 
concept for this process has used low-
pressure compressed air in one form 
or another to provide oxygen to 
bacteria to perform oxidation and 
uptake of organic carbon and in some 
cases to oxidize ammonia and 
phosphorus for biological uptake and 
conversion to non-pollutant states. In 
more recent decades this function has 
been performed primarily by using 
aeration systems to push air deep 
into tanks where it is released as fine 
bubbles through a diffuser matrix. 
The rising bubbles provide both 
mixing of biology with the organics and air for oxidation. While historically this is the 
most common form of aerobic treatment, it is generally energy inefficient. Most of 
the energy is consumed to pressurize the air to deliver it to the bottom of a tank, 
and concurrently moving 80% of the air volume that provides no treatment (nitrogen 
and carbon dioxide). 

OPPORTUNITY 
A DR event would expect the blower energy demand to decrease significantly for 
several hours. While this could occur any time of the day, it would most likely occur 
in the late afternoon or early evening when the hydraulic and organic loading is 
relatively high. If the air supply was to simply shut down, both oxidation and mixing 
would cease. The biology would settle to the bottom of the aeration tanks and the 
untreated sewage would short-circuit the process. By storing the untreated liquid 
ahead of the aeration basins, the key opportunity is to provide treatment at a later 
time, provide mixing and oxidation by some other means, or to turn down aeration 
to a minimum level to reduce demand. 



Market Assessment of Water & Wastewater Treatment Load Management Strategies in CA DR17.07 

 

Southern California Edison Page 56 
Emerging Markets and Technologies Program May 2020 
 

 
Storing untreated or partially treated wastewater in the collection system, 
equalization basins or vacant primary clarifiers and aeration basins could provide 
time to shut down or reduce the load to the activated sludge process for up to 
several hours. Restarting would be relatively simple but could result in mild to 
moderate upset conditions that may take several hours and operationally intensive 
measures. Instead of being shut down, blower aeration can be reduced to 50-80%. 
Aeration of multiple tanks could be alternated to maintain some modicum of 
treatment. 
 
New technologies are also emerging that provide pure oxygen and decoupled mixing 
systems. Low-energy mixing systems can be activated and coupled with micronized 
oxygen at 60-80% less energy demand than conventional aeration systems. Pure 
oxygen can be used to supersaturate either primary or secondary effluent, which can 
be recirculated via pumps to the aeration basins. These systems could be sized to 
provide short-term treatment for DR events, until the capital investment in replacing 
the existing blower/diffuser system is economically feasible for full a scale project. 

BLOWERS AND PUMPS  

SYSTEM FUNCTION 
Activated sludge processes include an array of pumping systems as well as aeration 
blowers, typically configured for redundancy. Two examples of pumping systems 
with high energy intensity serve the Return Activated Sludge (RAS) and Waste 
Activated Sludge (WAS) processes. As previously mentioned, RAS pumps recirculate 
settled biological sludge from secondary clarifiers back to the front end of aeration 
basins to resupply the treatment system with biology for treatment. WAS pumps are 
used to remove excess biological sludge created during the treatment process.  
Blowers are used throughout the treatment process to provide aeration for the 
activated sludge process, as well as facilitating solids suspension in channels and 
aerated grit chambers. These blower systems are often designed with redundancy 
and typically have varying unit sizes.  



Market Assessment of Water & Wastewater Treatment Load Management Strategies in CA DR17.07 

 

Southern California Edison Page 57 
Emerging Markets and Technologies Program May 2020 
 

OPPORTUNITY 
RAS pumping rates can often be slowed during DR events if treatment must 
continue, with minimal process impacts. It can be ceased if the main flow is stopped 
and stored during the DR event, in the event secondary treatment is shifted to a 
different time. WAS pumping can be ceased during DR events representing an 
opportunity to shed load, as its continuous flow is not critical to most systems.  
Additionally, during a DR event, it is often possible to reconfigure the blower output 
to reduce or increase the air flow rate and equivalent energy demand for short 
periods of time. This requires careful coordination with the cascading treatment 
processes to preserve the integrity of the effluent flow.  

TRICKLING FILTER 

SYSTEM FUNCTION 
Trickling filtration is a type of aerobic treatment of wastewater wherein the 
wastewater is generally pumped from a recirculation tank or compartment, dispersed 
over a media bed and is allowed to drain back into the recirculation tank. The media 
bed may consist of a variety of media such as tire chips, stone and rigid plastics 
configured into a number of shapes (i.e., honeycomb blocks, rings or cylinders). The 